
 

 

 

  

PERFORMANCE 
SPECIFICATION AND 

PARAMETERS FOR 
PROPOSED 4,000 CMD 

SEWAGE & SEPTAGE 
TREATMENT PLANT 

 

Location: Materials Recovery Facility (MRF) Compound, Gov. Lim Avenue 

(Magay), Zamboanga City 

February 8, 2018 

Republic of the Philippines 

ZAMBOANGA CITY WATER DISTRICT 

Pilar Street, Zamboanga City 

 



 
1 

Table of Contents 

 

1. GENERAL PROVISIONS ........................................................................................................................ 9 

2. BIDDING REQUIREMENTS ................................................................................................................... 9 

2.1. REQUIREMENTS UNDER R.A. 9184 .............................................................................................. 9 
[...]
 A detailed description of each piece of equipment complete 

with performance specification and mode of operation; 

 Procedure to be followed for equipment start-up, operation and 

shut down; 

 Procedures to be followed for installation, testing, maintenance 

and repair 

 Fault-finding procedures for all equipment in the form of charts 

listing “fault”, “possible causes”, and “remedy”. 

 Instructions of dismantling, repair, re-assembly and adjustment 

of all equipment; 

 Lubrication chart for all installed equipment, including 

lubrication schedules, lubricant SAE grade and type, including 

frequency of required lubrication; 

 Complete list of equipment installed showing the 

manufacturer’s name, manufacturer’s nearest representative’s 

address, telephone and telex or fax numbers; 

 A comprehensive index of manuals supplied by equipment 

manufacturers, indicating the equipment type, number and 

manufacturer’s name; 

 A comprehensive routine maintenance schedule for all the 

equipment installed; 

 Complete details of earthing system installed; 

 Sufficient information to enable parts for any piece of 

equipment to be ordered from the manufacturer; 

 Other manuals mentioned in each Section; 

 

6.7. Drawings compromising of: 

 

 General arrangement 



 
121 

 Sectional Arrangement 

 Parts list 

 Performance curves 

5.8.6. All manuals submitted to ZCWD, which do not meet the requirement of this 

Section, will be returned to the Contractor for improvement and resubmission 

within fourteen (14) days. 

 

5.8.7. Tools: A full set of any special tools required for the operation, maintenance, 

or repair work on electrical or instrumentation equipment shall be supplied. 

 

5.8.8. Spares: A comprehensive set of spares is to be provided to maintain the 

electrical or instrumentation equipment for a period of not less than 24 months in 

operation. 

 

5.8.9. Spare Parts List: The Contractor shall submit to ZCWD five (5) identical sets of 

spare parts lists for all equipment supplied or installed. The lists shall be headed 

by equipment name and numbers indicated in the as-built drawings and shall 

include the following: 

 

1) Current list price of each spare part. It shall be limited to those spare parts 

which each manufacturer recommends to be maintained by ZCWD in the 

inventory, and 

 

2) The name, address, and telephone numbers of the nearest suppliers of the 

parts listed; 

 

3) The spare parts lists shall be bound in standard size, 3-ring, loose-leaf, 

vinyl plastic hard cover binders suitable for bookshelf storage. Binder ring 

size shall not exceed 63 mm; 

 

5.8.10. Exemptions: Where special conditions exist which would make compliance 

with these Specifications unusually difficult, then details should be submitted in 

writing to ZCWD, who may grant an exemption. Any such exemption granted shall 

be obtained in writing from ZCWD by the party seeking the exemption; 

 

5.8.11. Preferred Equipment: Any items of equipment offered and not listed under 

‘Preferred Equipment’ must be approved by ZCWD. Any such exemption granted 

shall be obtained in writing from ZCWD by the party supplying the equipment. 

 

 



 
122 

5.8.12. Location of Equipment: The location of all electrical equipment shall be such 

that it will allow both convenient and safe access for service, testing, calibration 

etc., without the use of temporary staging, ladders, the dismantling of other 

equipment or the removal of the component itself. No apparatus or terminal block 

shall be mounted within 250 mm vertically from the internal floor level. 

 

5.8.13. Minimum Records to be Provided 

 

1) For insulation and continuity testing for all cabling. 

2) For distribution board and switchboard insulation test. 

3) For TOL and other equipment settings. 

4) For Earth Resistance Test. 

5) For instrument configuration 

6) Other records and procedures to be followed during testing and 

commissioning as appropriate for the equipment and/or system; 

7) Testing and commissioning records shall be kept by the Contractor. Copies 

of these records shall be forwarded by the Contractor to ZCWD 

immediately on request. Copies of these records shall be incorporated in 

the Operations and Maintenance Manual. 

 

6. PROCESS PROVING REQUIREMENTS 

 

6.1. TREATMENT PLANT PERFORMANCE AND EFFLUENT REQUIREMENTS 

 

6.1.1.  The winning bidder must design a sewerage treatment plant for a flowrate of 

4,000 cubic meters per day of sewage. The STP must be able to treat the present 

wastewater quality to within or above the acceptable effluent standards set by 

DENR-EMB for the type of receiving water body (Magay Creek) and which may be 

reused for beneficial purposes (washing, cleaning, and other general services use). 

 

6.1.2.  The winning bidder must conduct their own data gathering needed for the 

preparation of the design. Sampling and laboratory analysis of wastewater quality 

to determine design parameters must be made by the winning bidder at any EMB 

accredited laboratories. 

 

6.1.3.  The effluent quality discharged from the STP shall comply with the provisions 

of DENR Administrative Order No. 2016-08, May 24, 2016 Water Quality 

Guidelines and General Effluent Standards of 2016 for Class C Freshwater Body.  

 



 
123 

Parameters Units Effluent Limits 
Ammonia as NH3-N Mg/l 0.5 

BOD5 Mg/l 50 

Nitrate as NO3-N Mg/l 14 
Phosphate Mg/l 1 

Surfactants Mg/l 15 

Oil and Grease Mg/l 5 

Fecal Coliforms MPN/100 ml 400 
Table 7 Significant Effluent Quality Parameters for Sewerage (Operation of 
Sewer Systems or Sewage Treatment Plant Facilities that Collect, Treat and 

Dispose of Sewage) 

 

6.1.4.  Notwithstanding the above requirements, this project will require the STP to 

produce better effluent quality such that the BOD5 should be 30 mg/l, COD 

should be 60 mg/l, Fecal Coliform of 200 MPNB/100 ml and Total Coliforms shall 

be 3,000 MPN/100 ml or better. 

 

6.1.5.  The STP must be able to produce treated effluent with quality shall be that 

which permits water reclamation for beneficial purposes, such as but not limited 

to, general cleaning and agriculture in accordance with the standards 

implemented by the Department of Agriculture. 

 

6.1.6.  The system must be able to efficiently remove pollutants present in the 

wastewater to meet the above prescribed effluent quality. 

 

6.1.7.  The main treatment process of the STP shall be an aerated biological 

treatment system capable of removing carbonaceous BOD of up to 98%. It must 

be a highly efficient biological treatment unit which may be a stand-alone unit, a 

combination of two or more biological treatment processes or a hybrid system not 

limited to aerated biological treatment systems only (such as membrane 

bioreactor, upflow anaerobic sludge blanket (UASB) or its equivalent). 

 

6.1.8. If the chlorination will be used as the method for disinfection, dechlorination 

of the effluent before final discharge will be necessary. 

 

6.1.9.  It must have a compact design which can be constructed above the ground 

within the 2,196.00 square meter area of the MRF compound. 

 

6.1.10.  The system must be complete in itself in terms of wastewater treatment 

efficiency but must be simple enough as to require less monitoring in operation. It 

must be easy to operate and maintain. 

 



 
124 

6.1.11. The STP which will use a compact aerated biological treatment system or its 

equivalent shall be designed within the limits of the parameters shown in the 

table below. Notwithstanding, the Contractor shall assume full responsibility for 

the appropriateness of all design parameters applied in the project. 

 

6.1.12. Deviation from the minimum design parameters shall not be allowed. 

 

 

Process 
Modification 

Mean Cell 
Residence 
Time, (d) 

F/M 
Ratio 

Volumetric 
loading, (kg 
BOD5/m3, 

d) 

MLSS, 
(mg/l) 

Qr/Q 

Conventional 3-15 0.2-0.4 0.3-0.7 1,000-
3,000 

0.25-
0.75 

Complete-mix 3-15 0.2-0.6 0.30-1.6 1,500-
4,000 

0.25-
1.0 

High-Rate Modified 
Aeration 

0.2-0.5 1.2-2.0 1.20-2.40 200-
1,000 

1-1.5 

Contact 
Stabilization 

5-10 0.2-0.6 1.0-1.3 (1,000-
3,000)a 
(6,000-

10,000)b 

0.5-
1.50 

Extended Aeration 20-40 0.01-0.1 0.1-0.3 2,000-
5,000 

0.5-
1.50 

Oxidation Ditch 15-30 0.04-0.1 0.1-0.3 3,000-
5,000 

0.75-
1.50 

Sequencing Batch 
Reactor (SBR) 

10-30 0.04-0.1 0.1-0.3 2,000-
5,000c 

N/A 

MBR (Membrane 
Bioreactor) 

5-20 0.1-0.4 
(based 

on COD) 

1.2-3.2* 
COD 

5,000-
20,000 

N/A 

Table 8 Design Parameters for Aerated Biological Processes 

Legend: 

a = contact unit    Q = secondary influent flow 

b = solids stabilization   Qr = return sludge flow 

c = MLSS varies depending on the portion of the operating cycle N/A = not 

applicable 

F/M = Food to microorganism ration 

 

Note:  

The F/M can be expressed in kg BOD5 applied/kg MLVSS.d or in lb BOD5 applied 

/lb MLVSS.d 

 



 
125 

 

6.1.13. Secondary clarifiers shall be designed within the limits of the standard design 

parameters shown below: 

 

Treatment Processes Overflow Rate 
(m3/m2.d) 

Solid Loading 
(kg/m2.h) 

Depth 
(meter) 

Average Peak Averag
e 

Pea
k 

Settling following air 
activated-sludge 
(excluding extended 
aeration) 

16.3-32.6 40.7-48.8 4-6 10 3.5-6.0 

Settling following oxygen 
activated-sludge 

16.3-32.6 40.7-48.8 5-7 10 3.5-6.0 

Settling following 
extended aeration 

8.1-16.3 24.4-32.6 1-5 7 3.5-6.0 

Table 9 Design Parameters for Secondary Clarifier 

6.1.14.  Aeration tanks shall be designed within the limits of the standard design 

parameters shown below. 

 

Design parameters Aeration by Diffused Air Mechanical Aeration 

Maximum Sidewater 
Depth, m 

7.5 7.5 

Freeboard, m 0.30-0.60 1.0-1.5 

Length to width ratio* 4:1-5:1 Per to the power rating 
Width to depth ratio 1:1-22:1 1:1-2.2:1 

Table 10 Design Parameters for Aeration Tanks 

* - may be reduced to save cost for completely mixed system 

6.1.15. The system designed must be flexible enough to allow future expansions 

where additional process modules may be necessary to accommodate additional 

loads, or future modification to upgrade performance efficiency. Where the STP 

will be designed with a capacity of 4,000 cubic meters per day, it must be 

expandable to 6,000 cmd. 

 

6.1.16. The system must include a disinfection unit capable of eliminating pathogenic 

microorganisms in the effluent prior to discharge. It must result to the wastewater 

being treated with a quality compliant with the standards for re-use under 

Department of Agriculture Administrative Order No. 26. 

 

6.1.17. It must be operated at minimum chemical addition, aeration and 

maintenance without compromising compliance to effluent limits. 

 



 
126 

6.1.18. Sludge treatment must be a complete system. 

 

6.1.19. Chemical storage for a 20-day cycle must be available. Bundwalls and wash 

basins shall be provided in the storage room. 

 

6.1.20. The contractor shall provide for the chemicals that will be used for the 

treatment of sewage and sludge. They shall provide the same during the testing 

period, during the one (1) year process proving period and until one (1) year after 

the facility has been completely turned over. 

 

6.2. PROCESS PERFORMANCE TEST AND GUARANTEE 

 

6.2.1. During the Process Proving Period, aside from the daily analysis of effluent by 

the in-house laboratory, all laboratory analysis of the final effluent conducted 

monthly must be analyzed by a third party laboratory duly accredited by the 

Environmental Management Bureau and submitted to ZCWD. All sampling 

activities must be conducted in the presence of ZCWD representatives for the 

whole duration of the process proving period.  

 

6.2.2. Prior to acceptance of the STP, the Contractor shall, for ninety (90) 

consecutive days, demonstrate that the completed STP is capable of treating 

sewage in compliance with the provisions on Treatment Plant Performance 

Requirements/Efficiencies at the given initial plant loading and at an operation 

cost not more than ten percent (10%) of the bidder’s quoted operation cost. The 

process proving period of one (1) year shall start upon passing the 90 days 

commissioning period.  

 

6.2.3.  After the commissioning period has been completed and accepted by ZCWD, 

the 1-year process proving period will commence. During this period, the 

contractor will operate the STP based on the guaranteed OPEX, which was 

submitted during the bidding, and should consistently pass the required effluent 

standard. The contractor therefore will operate the STP only within these periods 

– the 90-day commissioning period and the 1-year process proving period 

following commissioning until they have satisfied the requirements. 

 

6.2.4. In case the effluent during monthly sampling period failed to pass the 

required standard and the actual operating cost is higher by ten percent (10%) 

than the quoted operation cost, the Contractor shall make some modification on 

the STP .The process /test shall be repeated until the operating cost shall equal 

the quoted operation cost or within the allowed variance and the effluent 



 
127 

standard has been met from which time the 1 year process proving period shall 

again be counted.    Costs of all modifications shall be to the account of the 

Contractor.  

 

If after such modification the computed actual annual operation cost during the 

process proving period (including but not limited to costs of labor, chemicals, 

electric energy) exceed the quoted operation cost and the given variance, the 

difference, extrapolated linearly up to 25 years using the average design plant 

loading and an inflation rate of five percent (5%) per annum and discounted to 

present value at a discounting rate of 9%, shall be charged to the Contractor’s 

collectibles and to the Performance Bond if the former is not enough. 

 

6.2.5.  The variance in the OPEX costs will serve as the basis for the 

computation of the NPD. The Non-Performance Damages(NPD) shall be calculated 

as follows: 

 

NPD = [Actual OPEX – Guaranteed OPEX] x 10.83 

 

These OPEX values represent figures taken during the 1-year proving period. The 

10.83 is the computed factor which represents the cost of money over the life of 

the project – in this case a discount of 9% and over 25 years life of project. 

 

 

6.3.  CONSTRUCTION AND SHOP DRAWINGS 

 

6.3.1.  The drawings shall show the complete assembly of the plant with all 

components, equipment and parts, each with an assigned number corresponding 

to the plant spare parts list. The layout shall also indicate the relative location with 

respect to the boundary of the lot allocated for the plant. 

 

6.3.2.  The drawings shall also show construction details for each component, piece 

of equipment, support structures and access facilities. 

 

6.3.3. The construction drawings shall be size A1 and shall show the complete 

construction and assembly of the plant with all components. 

 

 

 



 
128 

 

 

 

 

ANNEXES 

Memorandum of Agreement with LGU 

Reference Design and Drawings 

Survey and Mapping 

Utility Locations 

Geotechnical Investigation Result 

Physical and Chemical Analysis of Sewage 

Sample Deed of Undertaking 

PAG-ASA Climatological Data 

 

 

 

 

 

 

 

 

 

 

 

 

 


